Ievel TOW

ADVANCED TOWING SOLUTIONS

by ridetech =

81223021 2000-2002 Ford F450 2WDI4WD

Congratulations - your new TowPro Helper Springs are quality products capable of
improving the handling and comfort of your vehicle. As with all products, proper
installation is the key to obtaining all of the benefits your kit is capable of delivering.
Please take a few minutes to read through the instructions to identify the components and
learn where and how they are used. It is a good idea to start by comparing the parts in
your kit with the parts list below.

Components Partit QTY

267C AIR SPRING 6781
UPPER BRACKETS 5187
LOWER BRACKETS 5092
BRACKET STRAP/SHIM 1/2" 5086
BRACKET STRAP/SHIM 1" 5093
BACK STRAP 5137

NS O \S B NI \S I \S)

3/8"-16 FLANGE HEX NUT
3/8"-16 X 3/4" FLANGE HEX BOLT
3/87-16 x 77 CARRIAGE BOLTS
3/87-16 x 6” CARRIAGE BOLTS
3/8” LARGE FLAT WASHER
3/8” WASHER

3/87-16 X 1 1/2 HEX BOLTS
5/16” FLAT WASHER
THERMAL SLEEVE

NYLON TIE

AIRLINE TUBING

[\
o

N NN B0 RO SBDN

WARNING!

Do not inflate this assembly when it is
unrestricted. The assembly must be restricted by
the suspension or other adequate structure. Do
not inflate beyond 100 P.S.I. Improper use or
over inflation may cause property damage or
severe personal injury.




AIR FITTING

FIGURE "A" 3/8" - 16 FLANGE

NOTE: Both illustrations are of the left, or drivers
side, of the vehicle. Reverse any orientations when
assembling and installing the right, or passenger,
side of the vehicle.

UPPER BRACKET

N

KIT TO FRAME ASSEMBLY

FRAME 267C (6781)

3/8" -16 FLANGE LARGE FLAT
LOCK NUTS WASHERS

LARGE FLAT
WASHERS

FLANGED HEX BOLT

ASSEMBLED AIR

3/8" -16 x 6"
SPRING UNIT

CARRIAGE BOLT

3/8" -16 FLANGE
LOCK NUT

3/8"-16 X 1 1/2"

3/8"-16 X 1 1/2" NS o
| HEX BOLTS

’
HEX BOLTS \\%\

LEAF SPRING

BRACKET STRAP
(5086)

3/8" -16 x 7"
CARRIAGE BOLTS
BRACKET STRAP
(5093)

3/8" -16 x 6"
CARRIAGE BOLT

3/8" -16 FLANGE
LOCK NUTS




STEP 1 - PREPARE THE VEHICLE

Withthevehicleonasolid, level surface chock the frontwheels.
Raise thevehicle by therearaxle and removetherearwheels. After
theremoval of the wheelslowerthevehicle sothe axlerests onjack
standsratedforyourvehiclesweight. Make surethe negative battery
cable is disconnected from the battery.

" eoirrosmon | STEP 2- PREASSEMBLE THE KIT

Alignthe studson theair spring with the holes on the upper bracket
making sure the air inlet hole can be seen through the slot in the
upper bracket seeFigure "A" . Use the 3/8"-16 flange lock nuts to
DRIVER'S SIDE secure the upper bracket to the air spring. Install the air fitting as
showninFigure "A". Tighten the air fitting securely to engage the
orangethread sealant. Pointthe elbow fitting in the direction of the
inflation valve location. Position the lower bracket as shown in
Figure "A" & "C" and fasten the lower bracket to the air helper
spring using a 3/8"-16 flange bolt(finger tight). The lip on the
lower bracket will face towards the tiresee Figure "A" & "B" .

AR
N
A
N
N
N/
N §
%Y : Select one air helper spring from your kit and an upper bracket.
N )
o | 6
N
N
N/
N
N
N/
NN
I

Figure"B"

<
FRONT

STEP 3 - PRE-FIT MARK AND DRILL HOLES

Place the assembly on the driver’s side on top of the leaf stack
stradling the leaf spring retainer and inserting the 1" spacer as
shown inFigure "A" & "C" . Visually align the air spring so that
it is as vertical as possible refer toFigure "A" & "B" . Place the
upper bracketagainst the framerailand use the holesin the bracket
as a template to mark the holes to be drilled in the frame rail. The
distance between the upper and lower bracket should be 5"-6 1/2" as
shown inFigure "C" . Mark holes to be drilled with a center punch
and remove the air spring assembly. Before drilling the holes
make sure all electrical, brake and fuel lines are cleared from the
path of the drill. Damage to lines can be avoided by inserting a
piece of wood between the frame rail and any lines in the path of
the drill. Drill the four holes in the frame rail using a 13/32" drill
bit seeFigure "A" .

KEEP UPPER & LOWER
BRACKETS PARALLEL O
O

~—5"-61/2"—|

Important:

In order for the air spring
to function properly, there STEP 4- INSTALLATION TO THE VEHICLE

must be a minimum of 112_" After drilling the holes in the frame rail place the assembled air
of clearance ?rou“d the air springbackontheleafstackmaking surethelowerbracketis placed
spring. over the retainer(see Figure "A" &"C") . Installthe 3/8"-16x 1 1/2"
hex bolts and 3/8" washers through the upper bracket holes and the
holesthatweredrilledintheframerail. Nextfasten the upperbracket
to the frame rail using the 3/8"-16 flange lock nuts and special flat
washerstothebackside oftheframerailrefertoFigure"A"and"B". The next step is to attach the lower bracket to
the leaf springassembly. Noticethatthelowerbracketisangled withthearcofthe suspension. Use the 1" spacer
placed between the lower bracket andthe leaf spring towards the front of the vehicle as shown in Figure"A" &"C".
Insert(2) ofthe 7" carriage bolts capturingboththe 1" spacer and the lower bracket (see Figure "A"). The carriage
bolts should stradletheleafstackreferto Figure"A"&"B". The6"carriagebolts will be used on the right side
towards the rear of the vehicle of the lower bracket were no spacer is used. The 6" carriage bolt closest to the tire
will be reversed to avoid contact with the brake caliperas shownin Figure"A","B"&"C". Slidethe evenbracketstrap
ontotherearcarriage boltsastoclampthelowerbracket. Slide the un-even bracket onto the front carriage bolts as to
clamp the lower bracket to theleafstack. Fasten using the 3/8"-16 flange lock nuts. Adjusttheairspringtoachieve
verticalalignment. Tighten the 3/8"-16 flange bolt that holds the air spring to the lower bracket using an open end
wrench. Follow steps 1-4 for assembly and installation of the passenger's side assembly.




